DES/GNa=AUSTRIA

Reservedele

Holtvej 8-10, Horuphav, 6470 Sydals
Telefon: +45 73 15 11 00
Fax: +45 73 15 11 01

E-mail: info@scanmi.dk - www.scanmi.dk

CVR: 27 73 31 07 SCANDINAVIAN MACHINERY IMPORT ApS

Maj 2013



JCK (Q48-01) -QJ125GY-16A (BKIII) -1A

EO1 CYLINDER HEAD/CYLINDER HEAD COVER ASSEMBLY (K&L2/SEZE4 AR

N PART NO. DESCRIPTION QTY DESIGN CHANGE DATE APPLY REMARK
PS5 E{EE TR fi % INITIAL END F SE &%
1 B02050604565 INNER HEXAGON SCREW M6X45 5
2 B02050605065 INNER HEXAGON SCREW M6X50 4
3 100143300000 SCREW M8X10 2
4 170116080000 WASHER 8.5X14X1.5 6
5 140026080000 CHAIN GUIDE HOUSING 1
6 B02170501264 SCREW M5X12 2
7 109053300001 SHROUD, CYLINDER COVER I 1
8 100153160000 PLUG 1
9 12008309002X ACORN NUT 4 change to army
green,SPCFB110/12-2-13
10 120093090000 GASKET8 8.5X17X2 4
11 150016080000 PIN #8X10 2
12 120015090000 OIL SEAL,VALVE 2
13 150043300000 WASHER 10.2X16.5X1 2
14 150053300000 SCREW M10X10 2
15 B190102060A0 O-RING 21.2X1.8 1
16 120033300000 PLUG 1
17 299073160000 SPARK PLUG CR8E 1
18 311204180010 WATER TEMPERATURE REGULATOR 1
19 130033300000 BOLT M8X20 2
20 100133300000 OIL TUBE 1
21 B02050501665 INNER HEXAGON SCREW M5X16 2
22 120016080000 CAMSHAFT COMP 2




EO1 CYLINDER HEAD/CYLINDER HEAD COVER ASSEMBLY (SHL2%/SEL3E =4 ARk

NO.  PART NO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
F5 ESD EHEL %R INITIAL END H 49 it ik
23 160056090000 O-RING2162 41x1.78 2

24 B02050602565 INNER HEXAGON SCREW M6X25 2

25 100103300000 AIR DUCT 1

26 100123300000 AIR DUCT GASKET 1

27 B02050602065 INNER HEXAGON SCREW M6X20 2

28 100063300000 A THERMOSTAT  COVER 1

29 270105050000 THERMOSTAT  PACKAGE 1

30 270785050000 THERMOSTAT  SEAL RING 1

31 B02050608065 SCREW M6X80 2

32 100023300000 CYLINDER HEAD GASKET 1




EO2 CYLINDER BLOCK ASSEMBLY

NO.  PARTNO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
T RS T A AT FEA%CE INITIAL END H 34 IS %

1 130053300000 TENSIONER SCREWS 1

2 170116080000 TENSIONER GASKET 1

3 139013300000 CYLINDER BLOCK ASSEMBLY 1

4 B091403008A1 CYLINDRICALPIN 2

5 130043300000 CINNECTING PIPE 1

6 139023300000 CYLINDER BLOCK GASKET 1




E03 LEFT CRANKCASE ASSEMBLY POINTS (7z phi#h45 43 2 iR

NO. PART NO. DESCRIPTION QTY DESIGN CHANGE DATE APPLY REMARK
TS5BS TAF AT ffA%E  INITIAL END H i & &t
1 159043300000 CRANKCASE LEFT 1
2 210496090000 OIL SEAL 1
3 150103070000 PLUG 3
4 B190101700A0 O RING 1
5 150143300000 VERSCHHSS CHRAUBE DIN 908 1
6 B190102580B0 O RING 1
7 150196030000 STALL THE SENSOR 1
8 B13080502005 SCREW 2 change to army
green,SPCFB110/12-2-13
9 150016080000 DOWEL TUBE ENGINE SCREW 3
10 B1212K101400 BEARINGS 1
11 150163300000 OIL SEAL 1
12 150083070000 DOWEL TUBE SWING ARM 2
13 159113300000 STUD 2
14 150123300000 DOWEL TUBE SWING ARM 1
15 B12016030101 ROLLING BEARINGS 1
16 170133060000 ROLLING BEARINGS 1
17 150065150000 OIL SEAL 1
18 B12016020203 ROLLING BEARINGS-DEEP GROOVE 1
19 B12016622202 BEARING 1
20 150133300000 OIL FILTER 1
21 150113300000 DOWEL TUBE SWING ARM 1
22 150233300000 BOLT SUCTION OIL-CANAL 1




E03 LEFT CRANKCASE ASSEMBLY POINTS (Z Hii#h4s 45k i)

NO. PART NO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
5 B EE4TR FEF%E INITIAL END H 391 38 #LE
23 200126000000  GASKET 12.5x18x1.5 1

24 B02050604565  HEXAGON SCREW 2

25  B02050605565  HEXAGON SCREW 8

26 B02050610065  HEXAGON SCREW 3

2¢  BO10/0609064 BOLT 1

28 #HpH#R LIMIT SCREW 1

change to army
green,SPCFB110/12-2-13




E04 RIGHT CRANKCASE ASSEMBLY POINTS (45 BHEHAE 42 R)

NO.  PARTNO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
F5 ESD EHEL %R INITIAL END H 49 it ik
1 150053300000 CRANKCASE RIGHT 1
2 B12016180501  BEARING 1
3 B12016000305  BEARING 1
4 B190100800A0  O-RING 1
5 170133060000  ROLLING BEARINGS 1
6  B12016000405  BEARING 1
7 B12016030101 ROLLING BEARINGS 1
8 150103300000  PLUG 1
9 150103070000  PLUG 1
10 159103300000  STUDE 2
1 150016080000  DOWEL TUBE ENGINE SCREW 2
12 B12016000100  ROLLING BEARINGS 1
13 150103070000  PLUG 1
14 150153300000  FIX-SCREW,CRANKSHAFT 1
15 150243300000  WASHER,FIX CRANKSHAFT 1
16  B01070609064  BOLT 1
17 150063300000  PRESSURE REGULATING PISTON 1
18 150073300000  SPRING,ADJUST 1
19 240036090000  WASHER 18/12.2/1 1
20 150093300000 BILT SUCTION OIL-CANAL 1
21 150243300000  GASTKET RING 1
22 150053300000  BILT SUCTION OIL-CANAL 1




EO5 LEFT COVER ASSEMBLY (&34 rk)

NO.  PART NO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
F5 ESD EHEL %R INITIAL END H 49 it ik
7 BO2050601565 HEXAGON NUT WITH FLANGE 3
2 #iHHHHHHH# COVER,STARTER GEAR 1
3 #HH# GASKET,COVER STARTER 1
4 B02050602565 HEXAGON NUT WITH FLANGE 6
5  B02050603065 HEXAGON NUT WITH FLANGE 8
6 16005307002X PLUG SEE 1
7 B190102800BO O-RING 1
8 #HHH LEFT COVER 1
9 #tH: - CLAMP PRESSURE 1
10  B02050601664 SCREW M5X16 2
11 #Hnt - GASKET LEFT COVER 1
12 #Htn##H: GUIDE ROLLER CHAIN PLATE 1
13 HiHHHHEHH LEFT BACK COVER 1
14 B190101380B0 O-RING 1
15 #HH## COVER,CLUTCH 1
16  B02050601265 HEXAGON NUT WITH FLANGE 3




E06 RIGHT COVER ASSEMBLY (A5 3243 M AR)

NO.  PART NO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
F5 ESD EHEL %R INITIAL END H 49 it ik
[ HHHHRRRR | RIGHT COVER GASKET T
2 B12016600101 BEARING 1
3 #Ht - OIL SEAL 1
4 B190101700C0 O-RING 1
5 #HHHHHAH CAPIOIL FILLER 1
6 #HH# RIGHT COVER 1
7 B02050610065 HEXAGON NUT WITH FLANGE 1
8  B02050602565 HEXAGON NUT WITH FLANGE 17
9  B02050603065 HEXAGON NUT WITH FLANGE 2
10  B02050603565 HEXAGON NUT WITH FLANGE 1
11 #pnt##  OIL LEVEL INDICATOR  ASSY 1
12 #HHHH: - GASKET,CLUTCH COVER 1
13 #HHHHHH CLUTCH COVER 1
14  B02050607565 HEXAGON NUT WITH FLANGE 2
15 s OIL FILLER COVER 1
16 #HntH GASKER,OIL FILLER 1
17 #Ht# OIL FILLER 1
18 HHHHHHH SPRING 1
19 #ppntt  O-RING 1
20 #pnH PLUG 1
21 HHHHEEH PLUG 1
22 # OIL SEAL 1




E07 VALVE MECHANISM SUB-ASSEMBLY (FRSHLHI4 M ER)

1 2
NO. PART NO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
5 B ALK FEF%E INITIAL END F 391 38 #LE
7 120025150000 STOP RING 2
2 B12016602201 BEARING 2
3 129083300000 INTAKE CAMSHAFT 1
4 129073300000 EXHUAST CAMSHAFT 1
5 100073300000 SEAL,VALVE 1
6 120013300000 SCREW,ADIUSTING 2
7 120023300000 VALVE ADJUSTING WASHER 2
8 129333300000 INTAKE ROCKER SHAFT 2
9 129025090000 PUNCH HEEL VALVE 4
10 129253300000 SPRING 2
11 129213300000 UPPER ROCKER SHAFT 2
12 129193300000 EXHAUST CHAIN WHEEL 1
13 129183300000 INTAKE CHAIN WHEEL 1




EO8 CRANK AND CONNECTING ROD PISTON SUB-ASSEMBLY (HiARZEFIEZES B

179133300000 PISTON
170213300000 PISTON RING COMPONENT

NO.  PART NO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
F5 ESD EHEL %R INITIAL END H 49 it ik
1 179243300000 BALANCE SHAFT ASSEMBLY 1
2 170173300000 BALANCE SHAFT SHIMS 1
3 179013300010 PISTON COMPONENT 1
4 170053300000 MOTOR GEAR 1
5 170103300000 WASHER 1
6 170113300000 CRANKSHAFT NUT M26X1.5-H 1
7 270023050000 HEXAGON FLANGE NUTS M12X1.25 1
8 260023050000 WOODRUFF KEY 1
9 B11120505014 FLAT KEY 5X5X14 1
10 B11810050016 KEY 5X6.5X16 1
11 170133300000 SHIMS 1
12 170073300000 CLUTCH DRIVE GEAR 1
13 170083300000 BUTTERFLY RING 1
14 170013090000 NUT 1
15 179153070000 CIRCLIP 2
16 179143300000 PIN,PISTON 1
17 1
18 1




E09 CLUTCH SYSTEM (& 2843 HmR)

NO.  PART NO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
F5 ESD EHEL %R INITIAL END H 49 it ik
7 B01030502065 BOLT 5
2 200123300000 GROWER WASHER 5
3 #ppanttt  CLUTCH SPRING 5
4 ik PRESSURE DISH 1
5 HitHHHHHHH BEARING WASHER 2
6 #Hint# - PLANE NEEDLE BEARING 1
7 #HHH##H: DETACHED SPINDLE SLEEVE 1
8 #HH LOCKNUT 1
9 #tHH#H: - MOUNTINGLOCK WASHER 1
10 HiHHHHHHH FRICTION PLATE ASSEMBLY 6
11 #Hntt# DRIVEN SHEET 5
12 #Ht### CLUTCH DRIVEN HUB 1
13 HHHHHEAH: THRUSTWASHER 1
14 #nt# CLUTCHINITIAIVE HUB ASSEMBLY 1
15 #HHH##H: INNER DETACHED MANDRIL || 1
16 #Hn##  NEEDLE BEARING 2
17 #HHHH: BUSH 1
18 #iHHHHHHH INNER DETACHED MANDRIL | 1
19 #intt# - DETACHED MANDRIL WELD ASSE 1
20 9013300010 CLUTCH ASSEMBLY 1




E10 LUBRICATE SYSTEM (EHIE AL HARR)

NO.  PART NO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
F5 ESD EHEL %R INITIAL END H 49 it ik
7 260103300000 DRIVEN GEAR SHAFT T

2 260113300000 DRIVEN GEAR 1

3 B08010000804 RETAINER RING 3

4 260053300000 WASHER 2

5 269063300000 PUMP GEAR 2

6 260073300000 FIXED PIN 2

7 260033300000 OIL-ABSORBING PUMP SHAFT 1

8  B09012501214 PIN 2

9  B02170601664 BOLT 6

10 269103300000 OIL PUMP COVER 1

11 260023300000 INNER ROTOR 1

12 260043300000 OUTER ROTOR 1

13 260093300000 OIL-PRESSURE PUMP SHAFT 1

14 269103300001 OIL PUMP COVER 1

15 260023090000 INNER ROTOR 1

16 260033090000 OUTER ROTOR 1

17 260133300000 GASKET 2




E11 GEAR SHIFT MECHANISM ASSEMBLY (53 #eA4AHI4) 2 k)
W
1
NO. PART NO. DESCRIPTION QTY DESIGN CHANGE DATE APPLY REMARK
5 B EE4TR FEF%E INITIAL END F 391 38 #LE
1 HH#HHHA#HE - PINJINDEX LEVER 1
2 B0O8010000804 CIRCLIP 1
3 #it##4#  SHIFT GEARS,AXIS,ASSEMBLED 1
4 HittHHH####  GEARS SHIFTER 1
5 #itt## ROTATIONAL,SPRING 1
6 #i###H#HA#E  RETURN SPRING 1
7 HittHH####  BOLT FOE INDEX LEVER 1
8 Hit#4#  PLASTIC,SHEATH 1
9 #HHA#H  GEARLEVER,SUBASSEMBLY 1
10 Hit##HASE ANTENNA 1
11 #i##it#H#A%E  SPRING 1
12 HittHAAH  CAM,GEAR SHIFT 1
13 #Hitt###  SHIFT GEARS,LOCALIZER 1
14 #Hit##HH#HASE  WASHER 1
15 B02850602563 BOLT M6X25 1
16 #i###H###E  RETURN SPRING 1
17 Hit##iHH#HASE  STAR- 1
18 HittHHH### SHIFT STOPPER ARM AXLE 1
19 #ittAY SHAFT,SHIFT FORK 1
20 HitHHHH A FORK 11 1
21 it #E - FORK 11 1
22 #Hit##iHHaAE  FORK 1 1




E1l GEAR SHIFT MECHANISM ASSEMBLY (ZBi#E¥ar4HL#4 4 k)

PART NO.
EH5H

DESCRIPTION
ELEHTR

QTY DESIGN CHANGE
fi T HcE

INITIAL END

DATE
39

APPLY
i

REMARK
U

AR
HAHHHHHA TR
A
HARIAAHR R

B190101900A0

AR AR
RAHIHE
A
AR AR
HAHHHHHA TR
A
HERIAAHR R
HRBHHHHARR
AT AR
HAHIHE
AR
AR AR
HAHHHHHA TR
A
HARIAAHA R
HRBHHHHARR
HHRHHHHH AR

NUT

SPLINE WASHER
SPROCKET

EXPORT SPROKET,SHEATH
O RINGH19x¢1.8
SHAFTODRIVEN
GEAR,2ND DRIVEN
SPLINE WASHER
CIRCILP

GEAR,6TH DRIVEN
GEAR,4TH DRIVEN
WASHER

GEAR,3RD DRIVEN
SPLINE WASHER
CIRCILP

GEAR,5TH DRIVEN
COUNTERSHAFT GEAR1 ASSY
DRIVER SHAFT ASSY
WASHER, THRUST
GEAR,2ND DRIVE
SPLINE,SHEATH
SPLINE WASHER

— = e e e e e e e e e b R e e e e e




Ell

GEAR SHIFT MECHANISM ASSEMBLY (253 A4 A4 4 5 5k

NO.
Frs

PART NO.
EH5H

DESCRIPTION
EEA TR

QTY DESIGN CHANGE DATE APPLY REMARK
f R INITIAL END EE! T U

AR
HAHHHHHA TR
A
HERIAAHR R
HRBHHHHARR
AR AR
RAHIHE
AR

CIRCILP

GEAR,6TH DRIVE
GEAR,3RD/4TH DRIVE
SPLINE WASHER
GEAR,5TH DRIVE
SHAFTOCOUNTER
PRINCIPAL AXIS,BUSHING
COUNTER SHAFT ASSY

b b b = DO




E12 ELECTRIC STARTER ASSY (FEAZZ)4) M AR)

Iz
ao O

PART NO.
Eimcil]

DESCRIPTION
EELTE

QTY
fiHHCRE

DESIGN CHANGE

INITIAL END

DATE
39

APPLY
i

REMARK
&V

0 = O Ul WD~

24900330001X
B02050603065
A AR
HARIAATA R
AR
B1212K101001
HAHIH
A
AR AR
HAHHHHHA TR
A
HERIAAHR R
HRBHHHHARR
AT AR
HAHIHE R

MOTOR ASSEMBLY,STARTING
SCREW M6x30

CLUTCH CABLE FIXING PLATE
ELECTRIC STARTING GEAR SHAFTT
WASHER

NEEDLEOBEARING

ELECTRIC STARTING GEAR
GEAR,STARTER IDLER

COIL ASSY

SCREW M8x18

FLY WHEEL ASSY

STARTER CLUTCH

OUTER RINGOSTARTER CLUTCH
BIG GEAR COMP,starting
STARTER OVERRUNNING CLUTCH

= G0 = DO S = DD




E13 STRAINER UNIT ASSEMBLY (IERF4EBIHLMIZ B ER)

NO. PART NO. DESCRIPTION QTY DESIGN CHANGE DATE  APPLY REMARK
5 B EE4TR FEF%E INITIAL END F 391 38 #LE
7 270036080000 BOLT 2
2 260236080000 CAMSHAFT GEAR 2
3 140013300000 TENSIONOR GUAID 1
4 140106090000 O-RING 18.77X1.78 1
5 149036090000 TENSIONOR 1
6 B02050603065 BOLT M6X30 2
7 220026080000 GASKET 2
8 120026080000 DOUBLE GEAR 1
9 240096080000 NEEDLE CAGE 2
10 140063300000 intermediate pin 1
11 140053300000 DOUBLE GEAR FLANGE 1
12 B02050801663 BOLT M8X16 2
13 140033300000 CHAIN 1
14 140023300000 FIX GUAID 1




E14 COOLING SYSTEM (AH RZi4EmR)

NO. PART NO. DESCRIPTION
TS R B4R

QTY
fiHHCRE

DESIGN CHANGE

INITIAL

END

DATE
39

APPLY
i

REMARK
&V

#H##HH###  RADIATOR FAN ASSY

1

2 B0O1010601663 HEXAGON BOLT M6x16
3 #H#HHHH#AA#  MOUNTING CLAMP

4 #tHAHAHHE - FAN ASSY

5 #HAH#H BACKUP PLATE

6 #AH#HHHAA#  BUSH

7 #H#H###H#  BUFFER SET

8 #H#tHHH###  TANK WELDING COMPONENT
9 #H#HHAHAA#  FILLER CAP

10 B02050603565 HEXAGON SCREW

11 #H#HHHHAA#  WASHER

12 #tAAA#A##HE  WATER PUMP COVER
13 A A##  SMALL SEAL WASHER
14 B091404006B0 PIN

15 AiHHHHHHAAR - IMPELLER

16 #H#HHHH###  WATER SEAL ASSY

17 A AA#  WATER PUMP SHAFT
18 B090103022B0O PIN 3x22

19 #H#HHHH##A#  GEAR PUMP

20 #tHAHAHAHHH WASHER 12x18x1
21 A#HHAAA INLET 11

22 #HHHHHHA AR CLAMP

NN, W= 2NN = DN

belong 1o body paris
belong to body parts
belong to body parts
belong to body parts
belong to body parts
belong to body parts
belong to body parts
belong to body parts
belong to body parts




JCK (Q48-01) -QJ125GY-16A (RKIID) -1A C2330001CR00

FO1 #:2\ CONTROL ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE| DATE | APPLY REMARK

FO01-1 |40480D010000 |FEFEFAFEEE mirror assy.,IT. view,r. 1

F01-2 [40210J690000 |EEREEEE right grip assy. 1

F01-3 [40320J690000 |FEFFEEFEE mounting plate,throttle cable 1

F01-4 |B02050502065 |FEEREEEM5%20 screw M5x20 2

FO1-5 |40101D010001 (EEE handlerbar 1 supplied from Taiwan

R . . Idn’t supplied by
40042D0+10000 (EHEFBEEH protective rod-mounting plate-comp+ cou
F01-6 AREEEE 1 separate.
F01-7 [40005D010000 |FEAEE sponge plug 1




JCK (Q48-01) -QJ125GY-16A (BRI -1A C2330001CR0O0

F01-8 |40901D010000 | protective jacket 1

FO1-9 2 couldn’t supplied by
separate.

FO1-10 1 couldn’t supplied by
separate.

FO4-11 SRR 4 couldn’t supplied by

" separate.

F01-12 |40001P010000|E3E3 left grip assy. 1

F01-13 |40450D010000 j[ﬁjﬁj[j[j@ mirror assy.,rr. view,| 1

F01-14 |B02050802565 |7 screw M8x25 1

F01-15 |B07000000805 @@@@8 washer 8 2

F01-16 |B02050501265 |EAM5x12 screw M5x12 2

F01-17 |65003D01BHOU3F £ £ (BH) jacket,handle | black bh 1

F01-18 |40080J690000 left grip assy. 1

F01-19 |40084D010000 |E]EFEH left lever. 1

F01-20 |B02090602525 ..MGX25 screw M6x25 1

F01-21 |B02050502565 | screw M5x25 1

F01-22 |40086K010000|FEE] screw,adjusting 1

F01-23 |40087K010000 nut,adjusting 1

F01-24 [B04000600055|3 nut M6 1

F01-25 140400J690000 []..... clutch wire assy. 1

F01-26 [40300J690000 |FAFAE cable assy.,throttle 1

F01-27 [40017D010000 rubber guard,clutch cable 1

F01-28 [58222J410000 | [ spring footrest front 1

F01-29 [40714J690000 L_][j[] connecting plate 1

F01-30 |B04080800055 | EFMS nut M8 1

F01-31 |40705J690000 | bush 2

F01-32 |40713J690000 | tube 1




JCK (Q48-01) -QJ125GY-16A (BRI -1A C2330001CR00
FO1 #:2\ CONTROL ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE | DATE | APPLY REMARK

F01-33 | 08015J690000 | EEEEEEEEM8x60 [bolt M8x60 1

F01-34 [B02050602065|EH FH E E EIM6x20 screw M6x20 1

F01-35 [40711J690000 | =) F F E rear brak epedal 1

F01-36 |B04170600055|H EFHEEM6 nut M6 1

F01-37 |B01010604024|1Z#2:M6%40 bolt M6x40 1

F01-38 |[B04000600055| =3 M6 nut M6 1

F01-39 [40717D010000|E E EE fixing bolt 1

F01-40 [B04000600055| =3 M6 nut M6 1

F01-41 |[B0O90002018A5|E] ] E2%18 open-end pin 2




JCK (Q48-01) -QJ125GY-16A (FXIID -1A C2330001CRO0OO
F01-42 |B02000501025|#24TM5x10 screw M5x10mm

F01-43 |65004D01BHO0 |42 47 44 (BH) jacket,handle r black bh

F01-44 [08001B380000| £ fighZ 4T M8x25 screw M8x25




JCK (Q48-01) -QJ125GY-16A (RKIID) -1A C2330001CR00

F02 5 X FORK ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE [ DATE | APPLY REMARK
F02-1 (43300J69BHO0| = FFFAFEFEE front right shock absorber assy. 1
F02-2 [43200J69BHO0|FFFAFRAFAFAEE front left shock absorber assy. 1
F02-3 143102J690000|FEEE crown 1
F02-4 [B02050603064|FFEEEEM6x30 screw M6x30 4
F02-5 [B02050503065|F]F FFREM5%30 screw M5x30 2
F02-6 [B02050804065|FFEFEEEM8x40 screw M8x40 4
F02-7 |143014D010000|FEEFAEFEE seat,handlerbar,upper 2
F02-8 [B02050502565|FFEFEEEM5%25 screw M5x25 2
F02-9 [65490J690000|FFEFEEFEEEEE bracket,speedometer assy 1




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A

C2330001CR00

F02-10 [43011D010000| ) E upper connecting board 1
F02-11 |43049D010000| R R BB EEER bolt,locking,column 1
F02-12 |143008D010010|EFAFHFEH nut,lower 1
F02-13 |43022D010000| )2 cover,anti-dust 2 2
F02-14 [43005D010000| 1 cover,anti-dust 1 2
F02-15 [B12133020500]| 5130205 bearing 30205 2
F02-16 [B04020500015|FFFAMS thin nut M5 2
F02-17 {43035D010000| [ [ (7 (7] clapdisc brake,rear 2
F02-18 |43053J69BHOO| A FEFEFEEEEE(BH) |left guard plate,front shock absorber black bh 1
F02-19 |86300D010000|E EHEE side reflector 2
F02-20 |43061D010010|FAFFFAE speedometer holder cable 1
F02-21 |B04070500055 (=3 M5 nut M5 4
F02-22 [B07020000505|[F 55 washer 5 4
F02-23 [B02050501265|FFAEAEEM5%12  |screw M5x12 2
F02-24 [47019K670001 |20 & 124TM6x%12 screw w/washer M6x12 6
F02-25 [B07030000605|F] 6 washer 6 2
F02-26 [B02050602564 | F F FIM6%25 screw M6x25 2
F02-27 [43035J690000 | EEFEEE clip pipe,disc brake 1
F02-28 [43058J690000 | FEFEFEFEEEE bracket left guard plate,front shock absorber 1
F02-29 [43059J690000 | EEEEEEEE bracket right guard plate,front shock absorber 1
F02-30 |43062D010000| A FEFEEEEE speedometer holder cable rubber ring 2
F02-31 [43070D010020|FAFAFAFEFEFEEF2 speedometer holder cable ii 1
F02-32 |43054J69BHO0|FA A A EFEE(BH) [right guard plate,front shock absorber black bh 1




JCK (Q48-01) -QJ125GY-16A (FXIID -1A C2330001CR00
F02 §7 X FORK ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE| DATE | APPLY REMARK

F02-33 [B02050501265| ] F A F FIM5% 12 screw M5x12 1

F02-34 [B07020000505| 35 washer 5 2

F02-35 [B02050804065 | ) F F M8 %40 screw M8x40 2

F02-36 [43101J690000 | E E column,steering 1

F02-37 |B02050501565|FAFEEFEEMS5%15 screw M5x15 2




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A C2330001CR00




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
FO3 §i% FRONT WHEEL ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE [ DATE | APPLY REMARK
F03-1 |44004D010030|fi%ciM14x1.5%x219 front wheel shaft M14x1.5x219 1
F03-2 [44200J690000|FEEEEEEEE speedometer seat assy,gear 1
F03-3 [44300B910000|FE | 7] oil seal assy,front wheel 2
F03-4 (44600D010000|E] ) intermediate shaft sleeve,front wheel 1
F03-5 |B1403Z2201100|EEEEH deflating valve 1
F03-6 [B140505E1721|FFE1100/80-17 wheel no air 100/80-17 1
F03-7 [44101D030000|(F 5 front wheel disk 1
F03-8 |45036D010000|FHFFAFRAFEER mounting seat,fluid brake 6
F03-9 |44005D010000|{FAEE] left shaft sleeve,front wheel 1




JCK (Q48-01) -QJ125GY-16A (BXIII) -1A C2330001CR00
F03-10 [B12016020200[ [ [5F1[516202-2RS _ |bearing 6202-2rs 2
F03-11 |45033D030001| AR F front brake disc 1




JCK (Q48-01) -QJ125GY-16A (FXIID -1A C2330001CR00
F04 Hi¥##] FRONT DISK BRAKE ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE | DATE | APPLY REMARK
F04-1 |B02050803565| 1 EFAM8x%35 bolt M8x34 2
F04-2 |B07020000803|FA 18 washer 8 2
F04-3 |[45900J690000 | fluid brake assy. 1
F04-4 [45500J410000|EEEEE caliperhydrocheck assy. 1
F04-5 (45110D010000|EFEFEEFEE brake shoe assy 1
F04-6 [45180J000000|EFEEE seal gasket 4
F04-7 [45037J000000 | EHEFEFEFE bolt, oil tube 2
F04-8 [45200D010000|EREFEEEE brake tube assy 1
F04-9 |45400D010000|FEEFAEFEE front brake pump 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F04-10 [45022D010000| =] lever,disk brake 1
F04-11 [B04020600015 |42 £:M6 nut M6 1
F04-12 |45024D010000 | FHEFH mounting bolt,handle 1
F04-13 145023D010000| A E cover 1
F04-14 |B02050602565 [#24TM6 X 25 screw M6x25 2
F04-15 |45300D010000 | FHAFEFAFRE switch assy.,brake 1
F04-16 |B02010401225| =il L #R4TM4x 12 |screw M4x12 1
F04-17 [45408D010000| =] rod, upper 1
F04-18 |B04170600055| R EEM6 nut M6 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
FO5 J§ 7= 2% MUFFLER ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE| DATE | APPLY REMARK
F05-1 |B02050803065| A EEEIM8x%30 screw M8x30 2
F05-2 |B07000000805|FF 8 washer 8 2
F05-3 |B07030000805(]]8 washer 8 2
F05-4 |47800G120000|FFEFEEE gasket assy,exhaust pipe 1
F05-5 [47500J690000|FEFEEE exhaust pipe assy. 1
F05-6 |47036M010000|FEFEFE graphite ring gasket 1
F05-7 |47810J690000 | EE clamp assy. 1
F05-8 |47200J690000|FHFAFREREE body assy.,muffler 1
F05-9 |47039J690000|FFEEEFFEE body mounting bush 2




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F05-10 |B02830601963|1Z:M6x%19 bolt M6x19 2
F05-11 [57039S010000|FFFF rubber sleeve gasket 2
F05-12 |58307B450000 = FEEFEH fixing sleeve gasket 2
F05-13 |65803S010000| & ¥ FEM6 cage nut M6 2
F05-14 147037J690000|EHEHEEHEE rubber cushion heat-insulation 2
F05-15 |63014J040030 | #4[# p8xp27x2 washer @8xp27x2 2
F05-16 |47023J690000 |EEA R EEE muffler decorating 1
F05-17 |B02050803065 | ] M8 %30 screw M8x30 2
F05-18 [B07030000805|fA[F]8 washer 8 1
F05-19 |B02050804065| A A B EAMB8 %40 screw M8x35 1
F05-20 |40706M010000| E3E 920xP8x1.5 washer ©20xP8x1.5 1
F05-21 |B02050802065| A A EA EAMB8 % 20 screw M8x20 1
F05-22 [47009J690000 | EA A EEE protection apron,exhaust pipe 1
F05-23 [47019K670000 |41 5 1247 M6x12 screw w/washer M6x12 2




JCK (Q48-01) -QJ125GY-16A (BRI -1A C2330001CR0O0O

F06 Z=JE3% AIR CLEANER ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE| DATE | APPLY REMARK
F06-1 [B02050502065|F]F FFEM5%20 screw M5x20 1

F06-2 |B07020000505|F 5 washer 5 1

F06-3 |50031D010000| sleeve gasket 1

F06-4 [49100J690000 |EEEEE air filter assy. 1

F06-5 |B07020000605|F] )6 washer 6 6

F06-6 |B02050601665 | FAFEIM6%16 screw M6x16 6

F06-7 (289053300000 FFEFEE throttle valve body assy. 1

F06-8 |B02050501265 | A FEIM5%12 screw M5x12 2

F06-9 [B02050602565|F]F F FEM6x25 screw M6x25 2




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A

C2330001CR00

F06-10 [ 110023300000 |FE FEFE A E oil injection nozzle bracket 1
F06-11 [280053300000|FHFHE oil ejector 1
F06-12 [B07020000605|F][F16 washer 6 2
F06-13 [100103300000|EHEHEE intake pipe 1
F06-14 |B02050602565 | F FE FE FEM6 %25 screw M6x25 2
F06-15 [49200J690000|FFEEE filter core assy. 1
F06-16 | 49113J690000 | =3 , seal ring 1
F06-17 | 49022J690000 rubber bush 7
F06-18 |49001J690000 upper cover,air filter 1
F06-19 | 49117J690000 |3 FA L rubber sleeve 1
F06-20 | 49002J690000 | EHE intake pipe 1
F06-21 |B17010170003 clip 17 4
F06-22 [ 49311J690000 air pressure balance pipe ASSY. 1
F06-23 |49876B650000 rubber sleeve 1
F06-24 [ 49115J690000 pipe, withdraw, exhaust air 1
F06-25 |49011T020000 oil plug 1
F06-26 |B17010090003 clip 9 2
F06-27 [49010K670000 oil tube 1
F06-28 |49871B650000 small air filter 1
F06-29 | 49840J690000 valve,one-way 1
F06-30 |B17010110003 |22 £ i D11 clip 11 1
F06-31 | 49005J690000 |3 E ] pipe.air outlet 1
F06-32 |49350T090000|E E FEEEEE clip ASSY. 1




JCK (Q48-01) -QJ125GY-16A (FXIID -1A C2330001CR00

FO7 jii%§ FUEL TANK ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE | DATE | APPLY REMARK
FO07-1 |150400J690000|FHFAEFEE oil pump assy. 1

F07-2 |50391T430001|FEEEFER jacket filter 1

F07-3 |50340N100001|FFFEE filter assy. 1

FO7-4 [50075J690000 |EEEEN high-pressure fuel tube iii 1

F07-5 |50008N070000|FFE t-branch 1

FO7-6 [50073J690000 |EEEE high-pressure fuel tube i 1

F07-7 |50076J690000|FEEAEEIV high-pressure fuel tube-iv 1

F07-8 [50074J690000 |EEEEI high-pressure fuel tube ii 1

F07-9 |50100J690000|FHFAEFEE body assy.,fuel tank 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F07-10 |B02050802565 | F F FE FEM8x25 screw M8x25 2
F07-11 |47128H010050| I sleeve gasket i 3
F07-12 |B02050501265|F FEFEFEFEM5%12 screw M5x12 2
F07-13 [ 50800J690000 | FFFFEEE fuel sensor assy. 1
F07-14 [43052J210000| ] E rubber cushion 3
F07-15 |B02050803065| A FFIM8%30  |screw M8x30 1
F07-16 | 50003N 140001 | EFEFEEBEEE press plate,sensor,oil level indicator 1
FO07-17 |50201T160000|{EEEHEH oil tank cap 1
F07-18 [50118T430001 | FE F E press plate,electronic fuel injection system 1
F07-19 |B04170600055| (3 3 5] F]M6 nut M6 6
F07-20 |50377S010000|FFd14 clip ®14 8
EO7-21 [49016G120000| =3 22 elip 4
F07-21 |49016N070000 |4~ 454X £ 450 clip 1
F07-22 | 50307J140002 |4z =\ K 4iip10 clip 10 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
FO8 Fitl SEAT ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE| DATE | APPLY REMARK
F08-1 [51100J690000 | = F E seat cushion assy. 1
F08-2 [51103J690000 |EEEFEEE rubber buffer block 4
F08-3 |58900J690000|F A EE cable,seat 1




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A C2330001CR00




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F09 J5i%2% REAR SWINGING ARM ASSY. QJ125GY-16A
NO Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE [ DATE | APPLY REMARK
F09-1 |B04171415055| 5 4itZ£EM14%1.5 nut M14x1.5 1
F09-2 [53220J690000 | FEEFEEE ring,anti-dust,assy 2
F09-3 |B1212K202000|FAFEEE needle bearing hk2020 4
F09-4 [53005J690000 | FEEFEE bush. rr. swing arm 2
F09-5 |53210J060000|FE oil seal 2
F09-6 [53001J690000 H[’jﬂﬂﬂﬂ shaft fix,rr.swing arm 1
F09-7 153021J410000|FHEE chain tension pulley bush 2
F09-8 [53040J410000 m[’jﬂﬂmﬂﬂ chain tension pulley assy 1
F09-9 |B01090605063|E3EM6%50 bolt M6x50 1




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A

C2330001CR00

F09-10 [53162N210000|FEFEFEFEE chain sling 1
F09-11 |B04170600055|EEHEE nut M6 2
F09-12 [53163N210000|FEFEFEFEE cage bush 2
F09-13 |B01090604565| ] E3M6%45 bolt M6x45 2
F09-14 [ 53100J690000 | FEF A FEEE weld assy.,rr. swing arm 1
F09-15 |B04000800055| (5 F]M8 nut M8 2
F09-16 |53053D010000|F FHEFEFE chain protecting grill up 1
F09-17 [B02050501565|FFFAFEEM5%15  |screw M5x15 2
F09-18 [B07020000505|F 5 washer 5 2
F09-19 |53060D010000 | FAEAFEEEE reinforcement plate assy 1
F09-20 |53056D010050 (]2 sleeve gasket 6
F09-21 [53004J690000|FFEEFEE chain shield block 1
F09-22 |47019K670001 |4H & 24T M6%12 screw w/washer M6x12 6
F09-23 [ 53051J690000 | E EEFE R EEE rr.swing arm decorating board| 1
F09-24 |B01010806025| =} FM8%60 bolt M8x80 2
F09-25 |B02170601463 | FEM6%1%x14 screw M6x1x14 2
F09-26 [40022N050002|FHEE clap,disc brake, 2
F09-27 |53052D010000|FH R FEFAEBEERE rr.swing arm decorating boardr 1
F09-28 |B12016060800 | A E EEEE chain tension pulley bearing 2
F09-29 [53018J410000 | E EEFEEE chain tension pulley 1
F09-30 [53019J410000 | FEFEFREEFEE chain tension pulley bush 1
F09-31 |08021K670000| & p16x(p32x2 washer @16x(p32x2 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F10 J5% REAR WHEEL ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE| DATE | APPLY REMARK
F10-1 |54004J690000 | EE shaft,rear wheel 1
F10-2 [54032J690000 | EEE press plate,rear wheel 2
F10-3 |44300B910000|FREFEFEFEEREE oil seal assy,front wheel 2
F10-4 [B12016000300 | E [ 6003-2RS bearing 6003-2rs 2
F10-5 |60015D010000 |4 % 22 35 12 4 M8x 22 mounting bolt,sprocket wheel M8x22 5
F10-6 [54550J690000 | EEEEFEEE bush,rear bush assy 1
F10-7 |B04171615055|F A FEFEM16x1.5 nut M16x1.5 1
F10-8 [60002J690000 | E) sprocket wheel 1
F10-9 [B1502W1132B0F5}428HG-1%x132 chain 428hg-1x132 1




JCK (Q48-01) -QJ125GY-16A (BRI -1A C2330001CR00
F10-10 [ 55033J410000 | FE F E disc,brake,rear 1
F10-11 [B140508E1721| 3 E3130/80-17 wheel no air 130/80-17 1
F10-12 |B1403Z201100| A deflating valve 1
F10-13 [54016J690000|FFEFEFEE bush,left,rear wheel 1
F10-14 |54101D030000|F ] F rear rim 1
F10-15 |45036D010000 | FHE FEEEE mounting seat,fluid brake 6




JCK (Q48-01) -QJ125GY-16A (BRI -1A C2330001CR00
F11 J5%3] REAR DISK BRAKE ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE| DATE | APPLY REMARK
F11-1 |155900J690000 | FEEEFEF rear disc brake assy., 1
F11-2 [B07030000605|F[F6 washer 6 1
F11-3 |B02050601665 A FEEIME%16 screw M6x16 1
F11-4 [B02050601665| N7~ fIEEIM6%16 screw M6x16 2
F11-5 [B07030000605|F)fF]6 washer 6 2
F11-6 |55009J410000|EAEEEE oil pump assy. 1
F11-7 [55300J410000|EEEEEE braking switch components 1
F11-8 |145180J000000 | EE) plate washer 4
F11-9 [55049J690000(EE| bush i 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CRO00
F11-10 | 55095J690000|EE I bush i 1
F11-11 | 55025J410000 (5] yoke plate 1
F11-12 [B02050802065| 5 FAFFM8x20 screw M8x20 2
F11-13 [B07030000805| [} 18 washer8 2
F11-14 |55072J410000|EEEH hydrocheck(2) 1
F11-15 | 55120J410000|EEEFEE friction plate assy. 2
F11-16 |B04000600055|F FM6 nut M6 1
F11-17 | 40715J690000 |3 pull rod 1
F11-18 [40716J690000 | lever 1
F11-19 | 55501J410000|FEEEFEFEE brake hose,rear 1
F11-20 | 55065J690000 |y & oil tube 1
F11-21 | 55067J410000 (5 deam clamp 2
F11-22 | 55140J410000|FEEEE oil cup components 1
F11-23 [45037J000000 |FEFFEREBEEAEE union bolt 1
F11-24 |55017J410000|FEEE protect spring 2




JCK (Q48-01) -QJ125GY-16A (RKIID) -1A

C2330001CR00

F12 %22 FRAME BODY ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE| DATE | APPLY REMARK
F12-1 [57110J690000 |FEFEFEFEEE welding assy,frame front 1
F12-2 [B01090805065|1%4:M8x50 bolt M8x50 4
F12-3 [B07020000803|F15 98 washer 8 1
F12-4 [B02050802065 | FFFEEM8%20 screw M8x20 1
F12-5 [B07030000505 ) washer 5 2
F12-6 | 65705J000000 | cable;rearlamp-washer 4
F12-6 |43052J210000 |#% i £ rubber washer 1
F12-7 [57025J690000|FEFFFFEFEE cylinder head rubber sleeve 1
F12-8 [57026J690000 |55 cylinder head bushing,fixing axle 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F12-9 [B04170800055|F]FFEFM8 nut M8 1
F12-10 |B04171012555| B3 3 E EgM10%1.25 nut M10x1.25 3
F12-11 [B01591016565|FFM10%1.25%165 bolt M10x1.25x165 1
F12-12 |B01591010065|E E3M10%1.25%x100 bolt M10x1.25x100 1
F12-13 [ 57011J690000 |FAFEFEFEHE plate,hanging,engine 2
F12-14 |B01591018565|E] E3M10%1.25%x185 bolt M10x1.25x185 1
F12-15 [B02050803565 | F F FAM8x% 35 screw M8x35 1
F12-16 [57120J690000 | FEFEFEFEEE welding assy,frame back 1
F12-17 |B01090601265|FFIM6x%12 bolt M6x12 2
F12-18 |88500D0710000| A EEE seat lock bracket 1
F12-19 [B04171012555|F F FFAM10%x1.25 nut M10x1.25 2
F12-20 |B01591003065|E3E3M10%1.25%30 bolt M10x1.25x30 2
F12-21 [B04171012555|F F FFAM10%1.25 nut M10x1.25 2
F12-22 [57019J690000|FHFEEFEFEE frame bolt,mounting 2
F12-23 |B01090601265|F FM6%12 bolt M6x12 2
F12-24 [57413J690000|FHEFEEFEE seat supports,holders 1
F12-25 |B02050601665 | F FEFEFEM6x16 screw M6x16 2
F12-26 [58751J690000|FHFEFEFEFEE mounting plate,battery 2
F12-27 [ 57089J690000 |F FF A FE fuse box bracket 1
F12-28 [ 58790J690000 | FFFEFEEE relay bracket assy 1
F12-29 [96020J690000 | FE FEF A FEE band battery assy 1
F12-30 |B07030001005(#[&10 washer 10 7
F12-31 |57001J690000 | EFAEE label,frame 1
F12-32 |B100432007P0| A E ] 3.2%7 rivet blind 2




JCK (Q48-01) -QJ125GY-16A (FXIID -1A C2330001CR0O0O
F13 B Pedaling ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE| DATE | APPLY REMARK
F13-1 [58700J410000|=EFEFEEFEE side stand welding assy. 1
F13-2 |57005D010000|FHFEEAFRER fixing bolt,side stand 1
F13-3 |57006D010000|FAFEFEFEEE spring,side stand plate hanging 1
F13-4 [B04011012555|FEM10x1.25 nut M10x1.25 1
F13-5 |B0882000050A ] @5 circlipb 2
F13-6 |B090002018A5|FFF2x18 open-end pin 2
F13-7 |58202D010000|FRFEFEFEEE straight-arm torsional spring 2
F13-8 [58230J690000|EEEREEREEE weld assy,footplate r 1
F13-9 |57024D010000(EF] pin shaft 2




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F13-10 [B07030000805|F][F18 washer8 2
F13-11 |58250D010000| R R E B EEER weld assy,footplate | 1
F13-12 |B0280040100A | EFIM4%10 bolt M4x10 2
F13-13 1582625010000 | EEEE footrest spring 2
F13-14 |58286S010000 | FEFE footrest right back 1
F13-15 [58281J690000 | FFFEFEEEE footrest right back mounting bracket 1
F13-16 |58217S010000 | FEFEFEEE footrest pin shaft,mounting 2
F13-17 |B02810801663 | FIM8%16 bolt M8x16 4
F13-18 [58271J690000 | FE F FEFA FEFEEE footrest left back mounting bracket 1
F13-19 |58266S010000|E EHEE footrest left back 1
F13-20 (083525020000 |FFEFEFEE left footrest rubber 1
F13-21|58205S020000|FA A FAFAFAFEE left footrest rubber block 1
F13-22 |B06000002000|F FFEE footrest ball 2
F13-23 |58451S010000| B EEE mounting plate,kick-pedal, 2
F13-24 |B01091002065|=FIM10%20 bolt M10x20 4
F13-25|08372S020000| A EEE right footrest rubber 1
F13-26 |58405S020000 | FEFEFEBEEE right footrest rubber block 1
F13-27 |58510K020000| B EEEEE spring assy.,main stand 1
F13-28 [ 57190J690000 | F FE A FE FEEE mounting seat,pedal,fl 1
F13-29 [57200J690000 | FEFEFEFEEEE mounting seat,pedal,fh 1
F14 j58 /24 REAR ABSORBER ASSY. QJ125GY-16A




JCK (Q48-01) -QJ125GY-16A (RKIID) -1A C2330001CR00




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE| DATE | APPLY REMARK
F14-1 [63800J690000|EEEEREE rr.shock absorber assy. 1
F14-2 [B04171012555|FFHFFM10%x1.25 nut M10x1.25 5
F14-3 |B07030001005(F] 510 washer 10 8
F14-4 [B02551005085/| P75 £ 24T M10x1.25%50|screw M10x1.25x50 1
F14-5 |B02551005565(py /s #4247 M10x1.25%55|screw M10x1.25x55 2
F14-6 |53250D010000 cover assy., anti-dust 6
F14-7 153242D010010|FEHEEEREE rr. shock absorber rocker arm bush 3
F14-8 [B1210K161600|EEEER needle bearing 3
F14-9 [53405J690000 | FEFEFE swinging arm rear.shock absorber 1
F14-10 [08003J690000 | 19 75 ff1 184 M10x1.25x63|screw M10x1.25x63 1
F14-11 153310J690000 | A EBEBABREBEEE|swinging arm rear.shock absorber coupling rod assy | 1
F14-12 |53302D010030| A5 axile bush 1
F14-13 |53301D010000|F 1 inner bushing 2
F14-14 |53303D010000(OFFHFFH sealing o-ring 2
F14-15 |B07030001005| 3110 washer 10 2
F14-16 | 08004J690000| 1475 ff 84T M10x1.25x85[screw M10x1.25x85 1
F14-17 | 43806W020000| F @ K EJBFKM6 ol cap body L




JCK (Q48-01) -QJ125GY-16A (RKIID) -1A C2330001CR00

F15 fiJétk FRONT FENDER ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE| DATE | APPLY REMARK
F15-1 [65101J69W500|EEBEBEEWSEEEE) [front fender white w5 without sticker 1
F15-3 |B02050601665|FHFFEFEM6%16 screw M6x16 4
F15-4 |B07020000605| 6 washer 6 4

279133300000




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A C2330001CR00




JCK (Q48-01) -QJ125GY-16A (FXIID -1A C2330001CRO0OO

F16 52 5 5 FRONT COVER ASSY. QJ125GY-16A
00 HEEFEE HEEHBFEEEEF HEEHEEFEEEFEE EE E21E2| HE [BEE 0o
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE| DATE | APPLY REMARK
F16-1 [65501J69W500 |5yt B8 (WS A7 i 4E) welding assy.,mounting plate,white w5 without sticker | 1

F16-2 |65504J690000 |+ B bracket assy.,cowling | 1

F16-3 [65505J690000 | 1&2 bracket assy.,cowling r 1

F16-4 |B02050501265( P/ fj i84TM5x 12 screw M5x12 2

F16-5 [08001B470000(H X 1247ST4.2x13 screw ST4.2x13 8

F16-6 |B02050501265|FF A EIM5%12  |screw M5x12 2

F16-7 [65801T020020(F]E]ST4.2 insert ST4.2 5

F16-8 [08005J690000 | H K 1247 ST4.2x10/F7! |screw ST4.2x10/ff] 1




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A

C2330001CR00

F16-9 [65519J690000 | FEFEEFFEE permanent seat,front night light 1
F16-10 [70000J690000 |FFEEE speedometer assy. 1 supplied from Taiwan
supplied from

F16-10 |70000J690001 speedometer assy. Taiwan TIN-20120706
F16-11 [80000J690000|F A head light 1

F16-12 [B24013120000|W5W] i1 W5W bulb 1

F16-13 [B24010320000|HS 14T #2 HS1 bulb 1

F16-14 [ 81100J690000 | FE FE EF E front left steering lamp 1 supplied from Taiwan
F16-15 [81300J690000 [E F ] front right steering lamp 1 supplied from Taiwan
F16-16 [B24012120000| 0 10000012V/10W bulb,indicator light fr.12v/10w 2

F16-17 |B07020000505 #:[&[5 washer 5 2

F16-18 [65550J690000 |FFEFRREREEEREE bracket assy.,cowling 1

F16-19 [65541J690000 | EE EE bracket,cowling 1

F16-20 |B07020000505 | #4 &5 washer 5 2

F16-21 [B02050501265| A 7~ Ay #R£T M5 12 screw M5x12 2

F16-22 [B07000000805|F FAE I8 washer 8 2 NEW ADD




JCK (Q48-01) -QJ125GY-16A (RKIID) -1A

C2330001CR00

F17 37tk SODE COVER ASSY. QJ125GY-16A

NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE| DATE | APPLY REMARK
F17-1 |47019K670000|FAEEEEM6%12 screw w/washer M6x12 4

F17-2 [58311J690000 | EEE decorating board,r. 1

F17-3 |50016J69W500 |45 i FE 3 4R (W5 A1 i) [guard board,fuel tank,r. white w5 without sticker 1

F17-4 [B0284060300A | FIM6x%30 screw M6x30 2

F17-5 |08305G120050(F1 5] bush 1

F17-6 [65606J690000 | FEFEEEEEEE] [oil tank connecting pieces,side cover 1

F17-7 108019T490000|FAEH bolt 1

F17-8 |08001B470000| [ %247 ST4.2%x13 screw ST4.2x13 19

F17-9 |B0284060150A|FEIM6%15.2 screw M6x15.2 4




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F17-10 [65602J69W500 |45 # ik (W5 A MifE)  |right guard plate white w5 without sticker 1

F17-11 |65605J69W500 | 7 45 48U a0k (W5 A 5 i 4 ) | connecting pieces,side cover white w5 without sticker| 1

F17-12 |B0284060150A|E] EIM6%15.2 screw M6x15.2 1

F17-13 |65801T020020|FFST4.2 insert ST4.2 8

F17-14 |65603J690000 | EHEE left guard plate back 1

F17-15 |B0284060150A | EFM6%15.2 screw M6x15.2 1

F17-16 |65601J69W500| /& 4R (WA H I FE)  |left guard plate white w5 without sticker 1

F17-17 | 58211J690000 | ) F E decorating board | 1

F17-18 [50015J69W500| /r i #8474 (W5 A7 Mi#E) |guard board,fuel tank,| white w5 without sticker 1

F17-19 |65673J690000 | E EE knee pad board | 1

F17-20 [65674J690000 | =) E E knee pad board r 1

F17-21 |B0284060150A|FEIM6%15.2 screw M6x15.2 2

F17-22 165313T430000|# & washer 5 NEW ADD




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F18 j5#47Jetk REAR FENDER ASSY. QJ125GY-16A
00 HEERE HEHEBEEEE HEEBEEHEEEFEE BE HE HE | HEEE 00
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE [ DATE | APPLY REMARK
F18-1 [65731J690000 | FFEEFEE foreside assy.,rr. fender 1
F18-2 |B01090601665|F[FM6%16 bolt M6x16 6
F18-3 [65701J690000 | EFEEFE rear fender 1
F18-4 [65741J690000|EEEEREE aft part,rr. fender 1
F18-5 [65709J690000|FEFEII rear fender ii 1
F18-6 |08001B470000| 5 I i#4TST4.2x13 screw ST4.2x13 7
F18-7 |B02830601463 |12 :M6%1x14 bolt M6x1x14 2
F18-8 |B04070600055|FFIM6 nutM6 2
F18-9 [86500B300000 BIER reflector assy.back 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F18-10 |08021T090000| A washer 2

F18-11 |08252J860000 | EFEFEFEE support,lincense plate 1

F18-12 [82500T480000| ) F E lincense plate 1

F18-13 |B02050501265|FAFAAEEM5%12  |screw M5x12 1

F18-14 |B04070500055|F M5 nut M5 1

F18-15 [81500J690000|FHFEFEFE turn signal,rear&left 1 supplied from Taiwan
F18-16 [81700J690000 | FF FE turn signal,rear&right 1 supplied from Taiwan
F18-17 [B24012120000|FFAFFE12V/10W  |bulb,indicator light fr.12v/10w 2

F18-18 | 82000J690000 A A rear light 1

F18-19 [B24011820000|F FEE12V21W/I5W  [bulb,tail light 12v21w/5w 1

F18-20 [B01090601665|FFIM6%16 bolt M6x16 2

F18-21 [B07000000805|(F A I8 washer 8 2 NEW ADD




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F20 H3% ELECTRICAL EQUIPMENT ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE | DATE | APPLY |REMARK

F20-1 |94400K310001 | EEBEHREBEREEH head light control relay 1

F20-2 |B01090601265|4&:M6%12 bolt M6x12 2

F20-3 [96100J690000 (% HbYTZ7S battery YTZ7S 1 supplied from Taiwan

F20-4 [96400J690000 | EFE flash apparatus 1

F20-5 195100D010000|FHE horn 1

F20-6 [B01090601265|F]EIM6%12 bolt M6x12 1

F20-7 |96210N070000|E] EEE ipnition co-il 1

F20-8 |B02050603565| A FEIM6%35 screw M6x35 1

F20-9 |B07030000605|F]fF16 washer 6 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F20-10 |94300N070000 | FEFEFEEE relayor,anti-overturn 1

F20-11 | 299085040010|FE repulator 1

F20-12 [B01090601665|FFIM6%16 bolt M6x16 2

F20-13 [96C00J690000|ECU ECU 1

F20-13 [96C00J690001|ECU(80KM/ix) ECU for 80km/h 1

F20-14 |B02050601665|F EFEEEM6x16 screw M6x16 2

F20-15 | 96004J000000 |53 E1250mm belt 250mm 15

F20-16 [92070J690001 |FAFAFEE cable 1

F20-16 [92070J690002 cable supplied from Taiwan, Tl
F20-17 [92050J690001 |FAFE cable 1

F20-17 [92050J690002 cable TIN-20120706
F20-18 [94100J000002 | EEFE EE starter relayor 1

F20-19 |88100D010000|EEEHE seat,lock,power 1

F20-20 [280586030010|FFE oxypen sensor 1

F20-21 [98901S010000|F A FEFE bush rubber sensor 1

F20-22 |B02050602065 | F F F FEM6x20 screw M6x20 2

F20-23 [B04070600055|F M6 nut M6 2

F20-24 |40098B450000| 4k $L#73x150 belt 3x150 22

F20-25 |88000D010000| ] socket assy 1

F20-26 (88800D010003|FHEFEE seat lock 1




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F21 Rl ENGINE ATTACHMENT ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.[DESIGN CHANGE| DATE | APPLY |REMARK

F21-1 [08383J690000 = FFEE] gear-shift pedal lever 1

F21-2 |B02050602564|FEEEEEIM6%25 screw M6x25 1

F21-3 (08372D010000| = FEFEFFEE rubber,gear-shift pedal lever 1




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A C2330001CR00




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F22 %¥#H Z4 COOL SYSTEM ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE [ DATE | APPLY REMARK

F22-1 [279123300000| = EFEEFE water tank assy 1

F22-2 (279105050000 EEEREEREEE sensor temperature 1

F22-3 (279181170000 |FEFEFEFAEEFEE water tank cap 1

F22-4 [270081170000|FFEFF hoop 4

F22-5 [279133300000 |FFEFERREHE water tank 1

F22-6 [B04000600055 4% EEM nut M6 1

F22-7 [270011170000 | bush 2

F22-8 1270051170000 | permanent seat,water tank 1

F22-9 [B07020000605|F)fF]6 washer 6 1




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A

C2330001CR00

F22-10 |B02050601665|F FFEFEFEM6x16 screw M6x16 1
F22-11 [ 270125060020] F3 (3 2 ] Fd25 hoop 2
F22-12 (270813300000 F E1 radiator inlet pipe 1
F22-13 |1B01010601663|00000M6%16 hexagon bolt M6x16 2
F22-14 |B07010000602|= 16 washer 6 2
F22-15 (279023300001 |FAFAFEE fan assy 1
F22-16 | 270125060020 | A F A E EA D25 hoop 2
F22-17 (270833300000 E E1 radiator out pipe 1
F22-18 |65308J690000 |FAF FAEA E water tank prid r 1
F22-19 | 06133J690000 | EHEEEBEERE out pipe 1
F22-20 | 50307J140002|#R X = 4iE@10 clip 10 1
F22-21 [ 06112J690000 | FE FE EFE expansion water kettle cover. 1
F22-22 | 06111J690000 | EF EE expansion water kettle 1
F22-23 |B02050601665|F FFEFEFEM6x16 inside hexagonal bolt M6x16 4
F22-24 |B07020000605| ) [F]6 washer 6 2
F22-25 [ 595004690000 | FHEEEEEEEEE [mounting bracket weld assy, 1
F22-26 |B01090601665 |iZt:M6x 16 hexagonal bolt M6x16 2
F22-27 [B07020000605| ] [5]6 washer 6 4
F22-28 [65307J690000 water tank prid | 1
F22-29 | 50307J140002|#R X =410 clip 10 2
F22-30 | 06101J690000 | FFE R EEE out pipe 1
F22-31[279293300000 |2z & rubber bush,buffer 2
F22-32 [279303300000 |4 £ bush 2




JCK (Q48-01) -QJ125GY-16A (RKIID) -1A C2330001CR00

F23 fEZ T B TOOL KIT ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE | DATE | APPLY REMARK

F23-1 |102110J000000 |FEE tool bag 1

F23-2 [02102J000000|EEREEE socket,spark plug 1

F23-3 [02106J000000|FFEE handle,screw driver 1

F23-4 [02103J000000|EEFEEE driver,screw 1

F23-5 |B20020800003 | FAFEEFFEMS/EE  |wrench 1

F23-6 |B20020600003|FFAFEEEMG/EE  |wrench 1

F23-7 |B20020500003 | FAFEEEMS/EE  |wrench 1

F23-8 |102100J690000|FEEFEEE tool kit 1

F23-9 102120J690000 | EHEEFEEFEERE band assy.,tool kit 1




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A C2330001CR00




JCK (Q48-01) -QJ125GY-16A (BXII) -1A C2330001CR00
F24 576 LIGHT ASSY. QJ125GY-16A
NO. Part No. CN DESCRIPTION EN DESCRIPTION QTY.|DESIGN CHANGE [ DATE | APPLY REMARK

F24-1 [05511J690000 |FEFEFEFEFEEE sticker,guard board,fuel tank,|I. 1

F24-2 [05512J690000|EEEREEREEE sticker,guard board,fuel tank,r. 1

F24-3 [05501J690000|FFEEEEEE sticker,front fender |, 1

F24-4 [05502J690000 |EEEEEEE sticker,front fender r,| 1

F24-5 [05503J690000 = FEEFEEEEEIN sticker,front fender | 1| 1

F24-6 [05504J690000 | EEEEEEN sticker,front fender r,ll 1

F24-7 [05517J690000|FEFEEFEEFEEEFEE] [sticker,left guard plate,front shock absorber 1

F24-8 [05518J690000 |EEEEREEEEE [sticker,right guard plate,front shock absorber 1

F24-9 [05513J690000 (= FEEFEEE sticker,left guard plate | 1




JCK (Q48-01) -QJ125GY-16A (RKIII) -1A

C2330001CR00

F24-10 [05515J690000 | FE E E EA N sticker,left guard plate | 1
F24-11 [05514J690000|FHEEEEI sticker,right guard plate | 1
F24-12 [05516J690000 | FE FE E EA N sticker,right guard plate Il 1
F24-13 [05521J690000 | FEEFEE sticker,welding assy.,mounting plate 1
F24-14 [ 57002J690000 | F FEF EF Label,anti-tampering 1
F24-15 [05522J690000|FFEEFEFEE sticker,welding assy.,mounting plate,| 1
F24-16 [05523J690000 | FE FEFE A FEE sticker,welding assy.,mounting plate,r 1
F24-17 [05571J690000 | FFEFEFEEEEEE] [sticker,connecting pieces,side cover 1
F24-18 [05572B30000C| ) F F A E sticker,rear handle 1




